ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 41

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.18 dBm) ™M1[1] 14.26 dBm)
2.5018190 GHZ| 2.5043770 GHz
20 + 20
7 ndB 26.00 dB)| nds M2 26.00 dB|
Al / N BN A S ~ /
10 d \ ad o B AN o agnnﬂnum? V[Hz 0d -\ N B o 9 a?nnnnnutj \1»—14
{ Q factor 253.0) / Q factol \ 253.7)
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PP PN V2% A {\ e ATV
= e _p) - e
40 df 40 df
50 d 50 d
&nd 60 d
CF 2,501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501819 GHz 15.18 dam nd8 down 9.89 MHz ML 2.504377 GHz 14,26 dBm nd8 down 9.87 WHz
TL 1 2,496105 GHz -11.26 dam nd8 26.00 dB TL L 2.496105 GHz -11.36 dam n 26.00 dB
T2 1 2,505995 GHz -11.29 dém Q factor 253.0 T2 1 2.505975 GHz -11.82 dém Q factor 253.7
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Date: 1.MOV.2018 09:08.08 Date: 1 NOV.2019 08.08.20

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.46 dBm) ™M1[1] 14.04 dBm)
2.5947380 GHz 2.5941390 GHZ]
= G 26.00 dB @ T ndi 26.00 dB
g | e YaN B 5 RN M i 0d o Y, A By . NV S RN M 12
7 q factor 266.7 7 - Q factor 263.9
od 0 di {
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40 df 40 de
50 d S0 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.504738 GHz 1446 dBm nd8 down 9.73 MHz ML 2.504139 GHz 14,04 dBm nd8 down 9,83 WHZ
T 1 2,588185 GHz -11.30 dbm nd8 26.00 dB TL L 2,588065 GHz -11.95 dam nd8 26,00 d8
T2 1 2,597915 GHz -11.35 dém Q factor 266.7 T2 1 2.597895 GHz -11.45 ddm Q factor 263.9
L U J wa L JU J

Date: 1.MOV.2018 09:08:52 Date: 1 NOV.2019 08:10.03

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.95 dBm| mili] 15.08 dBm|
2.6875570 GHZ| 2.6844610 GHz
e 26.00 dB| & "y ndB 26.00 dB|
e . . A o 5
04 R ALY ) N 9.670000000 MHz wd e al Ve 9.750000000 MHz
i Q factor \ 277.9 7 Q factor \ 275.3
od / | i / |
L 1
T
BUE! s -10d ;
20 d J - 4
P e e o ed W
)
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2887557 GHz 14.95 dBm ndB down 9.67 MHz ML 2.684461 GHz 15.03 dBm ndB down 9,75 MHz
TL 1 2680185 GHz -10.87 dém ndé 26.00 dB TL 1 2.680165 GHz -11.80 dém ndé 26.00 d8
T2 1 2689855 GHz -11.43 dBm Q factor 277.9 T2 1 2.689915 GHz -10.64 dBm Q factor 275.
L ) - L )i ) L
Date: 1.NOV.2019 09:10:36 Date: 1.NOV.2019 09.10.47
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att a0 dE SWT 126y @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.47 dBm) ™M1[1] 12.01 dBm)
2.4998740 GHz 2.5059860 GHZ]
= WL nd 26.00 dB @ nde 26.00 dB
4 A ey 14.386000000 MHZ, " - B 14.176000000 MHz
o T Qtector N 173.9 n = = = 176.9
o / ‘ v .\
-10d i 10 d *;, {
200 20d + i
-
e P s A e | Al n
o LAy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result
ML f 2,499874 GHz 12.47 dam nd8 down 14.386 MHz ML 2.505988 GHz 12.01 dam nd8 down 14,176 MHz
T 1 2,496427 GHz -14,31 dbm nd8 26.00 dB TL L 2.498427 GHz -14,58 dBm n 26,00 d8
T2 1 2,510813 GHz -13.89 dam Q factor 173.8 T2 1 2.510603 GHz -14.15 dBm Q factor 176.8
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Date: 1.MOV.2018 08:11:18
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Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 2.62 dBm)| ™M1[1] 12.50 dBm)
5770 GHz 2.5892240 GHZ]
= Fhide 26.00 dB @ nd 26.00 dB
d ~ W e 14.416000000 MHZ| " A Bu o 14.266000000 MHz
1 ~ 5mmu1 180.1 ‘” ~ ¥ AR e 181.5
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a0 AV,
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595577 GHz 12.82 dBm nd@ down 14.416 MH2 M1 2.589224 GHz 12.50 dBm nd@ down 14,266 MHZ
T 1 2,585807 GHz -14.12 dm nd8 26.00 dB TL L 2,585837 GHz -13.05 dBm nd8 26,00 d8
T2 1 2,600223 GHz -13.49 dBm Q factor 180.1 T2 1 2.600103 GHz -13.64 dBm Q factor 181.5
L U J wa L JU J

Date: 1.MOV.2018 08:1203

Cate: 1 NOV.2019 081214

Highest Channel / 15MHz / QPSK

High

est Channel /

15MHz / 16QAM

Date: 1.NOV.2019 09:12:46

Cate: 1.NOV.2019 091257

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.58 dBm| mili] 236 dBm)
2.6788440 GHZ| 2.6787240 GHz
e ndB 26.00 dB & Kk ndB 26.00 dB
A A BN 14.236000000 MHz b By A 14.236000000 MHz
10 d . . o 10 d p _ B e
v TN & foct b \l 188.2 ; A e 188.2
0 | 0
t /
BUE! -10d }
20 d l\ [
20 dam LATvW R e v ’
BYLYEN VS N o e
a0
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 1 2678844 Ghz 13.58 dém ndB down 14.236 MHz ML 2.676724 GHz 13.38 dBm ndB down 14.236 MHz
T1 1 2 675337 GHz -12.65 dam nds 26.00 d8 T1 1 2.675337 GHz -12.89 dam nds 26.00 da
T2 1 2669573 GHz -11.95 dém Q factor 168.2 T2 1 2.689573 GHz -13.71 dém Q factor 188.2
) - L )i ) -

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 41

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.87 dBm) ™M1[1] 12.12 dBm)
2.5091970 GHZ| 2.5112750 GHz
20 20
MbdB 26.00 dB ndBiy 26.00 dB
10d Tow 18.821000000 MHZ| 0d Bw X 18.861000000 MHZ|
AT ey Glﬁi&-\/’" "\I 133.3 (,‘“,-)\/\-“ e S st 133.1
| /
od / ! od
104 o ‘Itj 104 -
i { },
20 d : t 20 di
I T Sl L e b
s S A o MY o A LY
B0 AR S v
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2,506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,509197 GHz 12.87 dBm nd@ down 18.821 MH2 M1 2.511275 GHz 12.12 dBm nd@ down 18,861 MHZ
TL 1 2,49649 GHz -13.38 dbm nd8 26.00 dB TL L 2.45645 GHz -13.93 dbm n 26.00 dB
T2 1 2,515311 GHz -13.59 dém Q factor 133.3 T2 1 2.515311 GHz -13.56 dam Q factor 133.1
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Date: 1.MOV.2018 08:13.30 DCate: 1 NOV. 2019 091341

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.89 dBm) ™M1[1] 11.23 dBm)
2.5942790 GHz 2.5974360 GHZ]
20 20
W nd 26.00 dB ngf, 26.00 dB
104 " ) A B 18.741000000 MHz| 10 4 Buay . 18.741000000 MHz
[ VA Il S Qi A 138.4 W, AR g o, ol 138.6
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LERSCARY STy vy
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.594279 GHz 11.89 dam nd8 down 18.741 MHz ML 2,507436 GHz 11.23 dam nd8 down 18,741 MHz
T 1 2,583689 GHz -13.98 dbm nd8 26.00 dB TL L 2,583609 GHz -15.08 dBm nd8 26,00 d8
T2 1 2,602431 GHz -13.61 dém Q factor 138.4 T2 1 2.602351 GHz -16.05 dam Q factor 138.6
L it ] - L ) ]

Date: 1.MOV.2018 08:14:14 DCate: 1 NOV.2019 081425

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.90 dém| mili] 11.74 dBm|
2.6810790 GHzZ| 2.6845150 GHz
e Wi nde 26.00 dB & nd@; 26.00 dB
04 ; Bui N 18.861000000 MHz 104 By 18.701000000 MHz
v v gt ”\\ 142.1 I’ R A LWy g Y R LA, 143.5
od od
- g, 1
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i R R T R
e
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2681079 GHz 12.90 dBm ndB down 18.881 MHz ML 2.684515 GHz 11.74 dBm ndB down 18,701 MHz
T1 1 267045 GHz -13.29 dém nds 26.00 d8 T1 1 2.670689 GHz -12.72 dém nds 26.00 da
T2 1 2689311 GHz -11.52 dém Q factor 142.1 T2 1 2.689391 GHz -14.91 dém Q factor 143
L ) - L )i ) L
Date: 1.NOV.2019 09:14.57 Date: 1.NOV.2019 09.15.08
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SPORTON LAB.

FCC RADIO TEST RE

PORT

Rep

ort No. : FG972205

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MH

z 1 64QAM

Date: 1.MOV.2018 08:15:30

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.95 dBm) ™M1[1] 13.94 dBm)
2.49969900 GHz 2.5041770 GHz
= Nl 26.00 dB @ ndg M 26.00 dB
w0 _ Bu X 4.815000000 MHz| 0d . L ~ /B ,J'\ . 9.910000000 MHZ|
AT TSP Tacteee v, 519.1 Il - Qfactor 7 ™y 252.7)
| / \
od od )(
10 df -10 o 7% —
\
20 d J f \
bt Y ) IR N P
VALY o A L MR, Ve
0,
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,499699 GHz 11.95 dem ndB_down 4.B15 MHz ML 2.504177 GHz 13.34 dBm ndB_down 9,91 MHZ
TL 1 2,496112 GHz -13.38 dbm nd8 26.00 dB TL L 2.456005 GHz -12.19 dbm n 26.00 dB
T2 1 2,500928 GHz -13.75 dém Q factor 519.1 T2 1 2.505915 GHz -12.76 dam Q factor 252.7
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DCate: 1 NOV.2019 08916 36

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I ]

Date: 1.MOV.2018 08:15:52

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.72 dBm) ™M1[1] 11.99 dBm)
2.59133200 GHz 2.5901230 GHZ]
= nd 26.00 dB @ nd 26.00 dB
p .4 Bw 4.855000000 MHz| " Bt}_\ N 9.750000000 MHZ|
o R T S S 5337 e 1 7 G tabesE T 265.6
o d i 0 di |
| | \,
-10 df -10 d
{
204 Y 20 d | \
Bl Narees Py i Aoy e
-~ LY Ve P |
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.591332 GHz 10.72 dam nd8 down 4.855 MHz ML 2.500123 GHz 11.99 dam nd8 down 9.75 WHz
T 1 2,590572 GHz -15.46 dm nd8 26.00 dB TL L 2,588185 GHz -13.04 dBm nd8 26,00 d8
T2 1 2,595428 GHz -15.52 dam Q factor 533.7 T2 1 2.597935 GHz -13.65 dam Q factor 265.6

L U ]

DCate: 1 NOV.2019 08916 58

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MH

z/ 64QAM

J

Date: 1.NOV.2019 09:16:14

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.19 dm| mili] 12.10 dBm|
2.68673900 GHz 2.6826420 GHz
e ndf, 26.00 dB & 1 ndB 26.00 dB
Bui y 4.815000000 MHz X - BV ©.870000000 MHz
10 d = o o 10 d —-] AP
T e T A L e 550.4) 7 VT Q acrdr W\‘ 271.8
od £ od .
/ / \
104 ! 04 +f
T
}i ‘l { 'ﬁ
d | i / L
20 J ¥ 20
- AAlan A A ey A
| st AT v y o
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.668739 GHz 11,19 dém ndB down 4.615 MHz ML 2.882642 GHz 12.10 dBm ndB down 9,57 MHz
TL 1 2685082 GHz -14.87 dém ndé 26.00 dB TL 1 2.679965 GHz -13.94 dém ndé 26.00 d8
T2 1 2669893 GHz -14.37 dém Q factor 555.4 T2 1 2.689835 GHz -13.91 dém Q factor 2718
[ ( )i ) =

Cate: 1.NOV.2019 09:17.20
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e% FCC RADIO TEST REPORT Report No. : FG972205

SPORTON LAB.

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 11.96 dbm)| MI[1] 11.11 dBbm
2.5043090 GHz 2.5031230 GHZ]
20 20
M1 ndB 26.00 dB » nd 26.00 dB
104 X B ” 14.356000000 MHz| 10 4 B 18.701000000 MHz
FRA AT ST T sk 174.4 . -'\,"”;‘"’“‘q' ant '\,f\r'\,'ufw-'iﬂr\fﬁ'wn 133.8
0d [ 0 d i |
I T
-1 d . 10 di
7 i
/
20 d 20 di Y
- N YA e N " P \\"
s \ ) A S Lo N
L . = =30 e M —~
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.504309 GHz 11.36 dam nd8 down 14.356 MHz ML 2.503123 GHz 11.11 dam nd8 down 18,701 MHz
T 1 2,496277 GHz -15.14 dam nd8 26.00 dB TL L 2,498649 GHz -15.86 dm n 26,00 d8
T2 1 2.510633 GHz -14.48 dam qQ factor 174.4 T2 1 2.516351 GHz -16.06 dam qQ factor 133.8

L U J wa L JU J

Date: 1.MOV. 2019 08:17.41 DCate: 1 NOV. 2019 092831

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.48 dBm) ™M1[1] 59,72 dBm)|
2.5901530 GHZ| 2.5955570 GHz
20 20
e ndB 26.00 dB ~nde 26.00 dB
104 . Bw 14.476000000 MHz| 10 4 " B 18.701000000 MHz
AW Eﬁ..l_;:‘z:[nvw-"-\1 178.9) A, /'”\»"‘“ [ g Mw-.ﬂ.-\.\l 138.8
od od f -
-10 df JJ 2 -10 d " !L
[
20 d i - 20 d - {
o T PP B )
rapet T T —e - A S A ]
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.500153 GHz 11.48 dam nd8 down 14.476 MHz ML 2,505557 GHz 9.72 dam nd8 down 18,701 MHz
TL 1 2,585777 GHz -14.22 dbm nd8 26.00 dB TL L 2.583889 GHz -15.27 dbm nd8 26.00 dB
T2 1 2,600253 GHz -14.50 d8m Q factor 178.9 T2 1 2.602391 GHz -15.59 dam Q factor 138.8

L U J L JU J

Date: 1.MOV.2018 08:18.03 Date: 1 NOV.2019 0928 53

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.40 dBm| mili] 11.34 dBm|
2.6812110 GHZ| 2.6771230 GHz
e " ndB 26.00 dB & vt ndB 26.00 dB
04 .1 Bu - 14.446000000 MHz 104 Bu . 18.701000000 MHz
[—W o VAN U e, [ AT g fatae Y “ﬂl 185.6 f'\f" I Y L, Mu\ 143.2
W
o i 0 d L
[ \
p A \ o 1
-0 -10
¥ ¥ ‘]
[ i /
ey ~ 20 dar B g T
RGAWAY AT AN\ N W b Y
“a0
v =
40 d 40 d
-50 d -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2881211 GHz 11.40 dBm ndB down 14,446 MHz ML 2.677123 GHz 11.34 dBm ndB down 18,701 MHz
T1 1 2 675277 GHz -14.90 dBm nds 26.00 d8 T1 1 2.670609 GHz -15.33 dém nds 26.00 da
T2 1 26689723 GHz -15.09 dém Q factor 165.5 T2 1 2.689311 GHz -13.82 dém Q factor 143
L ) - L )i ) L
Date: 1.NOV.2019 091825 Date: 1.NOV.2019 092815

TEL : 886-3-327-3456 Page Number 1 A41-11 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 452 | 449 | 899 | 9.05 | 13.40 | 13.49 | 17.94 | 17.78
Middle CH - - - - 447 | 449 | 915 | 9.01 | 13.43  13.43 | 17.86 | 17.82
Highest CH - - - - 450 | 450 | 9.07 | 9.03 | 13.46  13.43 | 17.90 | 17.82

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 9.03 - | 1343 - 1782 -
Middle CH - - - - 4.49 - 8.99 - | 1343 - | 1790 -
Highest CH - - - - 4.50 - 8.99 - | 13.49 - 1778 | -

TEL : 886-3-327-3456 Page Number 1 A41-12 of 41

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.62 dBm) ™M1[1] 11.06 dBm)
- 2.49919900 GHz - 2.49773100 GHz
M10ce Bre 4.515484515 MHz T Occ B 4.485514486 MHZ
104 B A rtiedonf i e 104 oY R =
T = ¥ SAwasr patve o {
i L 4 A
o : 0 |
{ { \
/ \ p
-10 df -10 T
204 20d 3
A \
N A e _" b S
40 df
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.499199 GHz 12.62 dam ML 2.497731 GHz 11.86 dsm
T 1 2,4962323 GHz 4.94 dBm Oce Bw 4.515484515 MHz TL L 2.4962622 GHz 6.39 dBm Oce Bw 4.485514486 MHz
T2 1 25007478 GHz 6.41 dam T2 1 2.5007478 GHz 7,94 dam

L I ]

Date: 1.MOV. 2018 09:06.36

L U ]

Date: 1 NOV.2019 089068 47

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.28 dBm)
2 1000 GHz]
= OcdB 4.465534466 MHz @ 4.485514486 MHz
d It a¥a Fal I 1z P T
10 i v 0 e VT Ay ey o
¥ ¥
o / v / {
/ ! \
10 df 10 d f .
/ [ \
20 d 20 d
\ \
SO, Y Viadh ot |
> m P A T STV dad A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504259 GHz 13.27 dam ML 2.59331 GHz 11.28 dem
TL 1 2,5907822 GHz 7.19 dm Oce Bw 4.455534466 MHz TL L 2.5807522 GHz 6.58 dBm Oce Bw 4.485514486 MHz
T2 1 2,5952478 GHz 6.92 dom T2 1 2.5952378 GHz 5.27 dam

L it J -

Date: 1.MOV.2018 08:07.20

L U ]

Date: 1 NOV. 2019 09.07.31

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.85 dm| mili] 12.72 dBm|
20 2.68610900 GHz, - 2.68790000 GHZ,
M1 Oce B 4.495504496 MHz M1 Oce B 4.495504496 MHz
10 d: — e S - = 10 d P—— = — —t —
/ 1 T 5 7
od ' od ]
/ \ J
104 : .\ 04 / l
7 . — 20 d - AL
o S NP P e S B A T
= v
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2668109 GHz 12.85 dBm ML 2.6878 GHz 12.72 dBm
TL 1 26852522 GHz 6.60 dBém Oce Bw 4.495504496 MH2 T1 1 2.6852522 GHzZ 7.23 dBm oce Bw 4. 495504496 MHZ
T2 1 26697478 GHz 7.58 dém T2 1 2.6897478 GHz 7.59 dém

Date: 1.NOV.2019 09:08:03

L )i ] -

Cate: 1.NOV.2019 09.08.14

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 41

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.64 dBm) ™M1[1] 14.43 dBm)
- 2.5005600 GHz - 2. 160 GHz
'}\ £.991008991 MHz, Oce Bw " 9.050949051 MHz]
S 1 ’ AL 2
w0 L SN v ~A 0d T)l - N\ Arntin| from
[ \
o di . 0 di -
-10 df ! \ -10 d ﬂ
/
a0 ™ ’f W e Y o /f ‘\\ 2y
e A Yo s W N ,
e Vo Er e e
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 250056 GHz 14,64 dam ML 2505236 GHz 14,43 dam
T 1 2,4965245 GHz 7.43 dBm Oce Bw £.991008951 MHz TL L 2.4964845 GHz 7.88 dm Oce Bw 9.050949051 MHz
T2 1 2,5055165 GHz 8.57 dam T2 1 2.5055355 GHz 7.89 darm

L I

Date: 1.MOV.2018 08:08.47

L U

Date: 1 NOV.2019 08.08 58

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 14.06 dBm| 12.50 dBm|
0 N 2.5957970 GHZ| - 2.5972360 GHz
o un;\) 9.150840151 MHz 1 9.010989011 MHz
104 B S N VT . 104 s _ L .
/ | /
o J‘ o 1
04 j 10 d +
- 20 d -
g v —
N " =y A
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 2.595797 GHz 14.06 dBm M1 2.597236 GHz 12.58 dBm
TL 1 2,5684246 GHz 8.61 dem Occ Bw 9.150848151 MHz TL L 2.5885045 GHz 7.52 dém Occ Bw 9.010989011 MHz
T2 1 2, 5975754 GHz 7.94 dam T2/ 1 2.5975155 GHz 7.30 dBm
L U J wa L JU J
Date 1.NOV 2018 09:09.31 Date: 1 NOV.2019 08.08.41
Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.49 dBm| 14.08 dBm|
20 2.6841610 GHZ| - 2.6874580 GHz
3 Oce B . 0.070920071 MHz 9.030969031 MHz
P A | T2 11 - .
10d TaN Naatat e 10 d - -
od f‘ i od [
BUE! ! -10d !
T ]
20 df A
~ A Ve R EAV R S A~V S
)
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2664161 GHz 15,43 dBm ML 2.687458 GHz 14.08 dBm
T1 1 2 6804645 GHZ 8.66 dBm oce Bw 9.070929071 MHz T1 1 2.6804645 GHz 8.33 dBm oce Bw 9.030969031 MHZ
T2 1 26695355 GHz 9.28 dbm T2 1 2.6894955 GHz 7.11 dém

Date: 1.NOV.2019 0210014

L )i

Cate: 1.NOV.2019 09.10.25

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1+.16 dBm) ™M1[1] 13.20 dBm)
- 2.5049690 GHz - 2.5085650 GHZ]
Occ B 13.996605397 MHz Occ B M 13.486513487 MHz
¥
4 I ~ A ad\p 1 4 P,
0 f e e et o 10 ; = it N EATEais T
o4 0d
I
/ / |
-tod - -10d
/ / |
204 20d / i
o W vy y AP e S
5 ) Mg EPLRY, Y T N AW SO W
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504969 GHz 14,16 dam ML 2508565 GHz 13.20 dam
T 1 2,4967067 GHz 8.66 dBm Oce Bw 13.396603397 MHz TL L 2.4867567 GHz 7.38 dm Oce Bw 13.486513487 MHz
T2 1 2.5101833 GHz 7.27 dam T2 1 2.5102433 GHz 6.80 dam
L U J L JU J
Date: 1. NOV 2018 09:10:58 Date: 1.NOV.2018 08.11.08

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
3.28 dBm) 12.51 dBm|
0 2.5940790 GHZ| - 2.5906020 GHz
! 13426575427 MHz M1 13.426573427 MHz
u . A P ) N X N
. r T e 7O ¢ 1 S YA JAGhdaeva de e o
o o / |
] | ! \
04 10 d -
\ * *
A - | )
Lo, W - Y n . e
] DA A A PRV WL, bt AV S
-30 g
40 df 40 di
50 d 50 d
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,594079 GHz 13.28 dBm ML 2.590602 GHz 12.51 dem
TL 1 2,5662867 GHz 6.97 dBm Occ Bw 13.426573427 MHz TL L 2.5862867 GHz 6.08 dBm Occ Bw 13.426573427 MHZ
T2 1 2,5997133 GHz 8.06 dem T2 1 2.5997133 GHz 6.32 dom
L U J wa L JU J
Date 1.NOV 2018 08:11:41 Date: 1 NOV.2019 081152
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.88 dBm| mili]
20 2.6767160 GHZ| - 2.681
‘1 Oce B 13.456543457 MHz [ Oce B 13.426573427 MHz
nn S n el 1o di I .Y L.
10 d — — T 10 ;_, v [ T
od 4 0 +
I / |
BUE! \ -10d \
! \ \
204 / \ | \
e AN ™ Ve N\ N\
e S
40 df 40 d
50 df 50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2676716 GHz 13.88 dBm ML 2.683339 GHz 12.38 dém
TL 1 2.6757867 GHz 8.78 dam Occ 8w 13.456543457 MHz TL L 2.6757867 GHz 6.67 dBm Occ 8w 13.426573427 MHZ
T2 1 26692433 GHz .73 dbm T2 1 2.6892133 GHz 6.20 dBm
L ) L )i ) L
Date: 1.NOV.2019 09:12.25 Date: 1. NOV.2019 091236
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel /

20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.77 dBm) ™M1[1] 11.26 dBm)
- 2.5043620 GHz - 2.5061200 GHz]
M1 Occ B 17.942057942 MHz Occ B 17.782217782 MHz
T X
di ; - 4 K
10 e g Fre 10 = - - -
AT T P T T AR PR S W VAT 7
| “J L \! r, !\/" \
o d | 0 di f
-1 d . l‘ 10 di 1 h
20 d i 20 di | -
\ N N - A
i L ol Tl 11 ol A v [ -
e o T POAE o VL
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504362 GHz 12.77 dam ML 2,50612 GHz 11.26 dam
T 1 2,497009 GHz .09 dBm Oce Bw 17.942057942 MHz TL L 2.4971289 GHz 4.62 dBm Oce Bw 17.782217782 MHz
T2 1 2.514951 GHz 8.15 dam T2 1 2.5149111 GHz 6.25 dam

L I ]

Date: 1.MOV.2018 08:13.08

L U

Date: 1 NOV.2019 081219

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.44 dbm)| MI[1] 10,88 dBm
- 2.5858070 GHz - 2.5964770 GHz]
Occ B 17.862137862 MHz e By 17.822177822 MHz
10d = L] 104 = X
AT T J’f\ “.\f"\/‘.,‘ TS [T
o4 ! 0d 4
~1od - ! -0 d )
z0d . s 20d L
r o [\l =
Pt AN . Al
= Py -0 SERL R
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.585807 GHz 12,44 dBm ML 2.505477 GHz 10.88 dam
T 1 25840089 GHz 5.81 dm Oce Bw 17.862137862 MHz TL L 2.5840889 GHz 5.45 dbm Oce Bw 17.822177822 MHz
T2 1 2.601951 GHz 7.60 darm T2 1 2.5019111 GHz 4.57 dam

L it J -

Date: 1.MOV.2018 08:13.52

L U

Date: 1 NOV.2019 08:14.03

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.46 dBm| mili] 11.11 dBm|
20 2.6790410 GHZ| - 2.6823980 GHz
M1 Oce B 17.002007902 MHz 1 Oce B 17.822177822 MHz
104 1 . ). 12 104 S
7 S A R WA s W v yaap
/ ! v
0 di 0
[ | |
-0 f T -10 i T
P [ | a4 / \
dj I TV WA o - \ l‘v A
Rt e kY Yoy P WAl TV, L Thaeah Y L -
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2679041 GHz 11.45 dBm ML 2.682398 GHz 11,11 dBm
T1 1 2671009 GHz 7.23 dBm oce Bw 17.902097902 MHz T1 1 2.6710889 GHz 6.14 dBm oce Bw 17.822177822 MHz
T2 1 26689111 GHz 7.42 dém T2 1 2.6889111 GHz 5,40 dém

Date: 1.NOV.2019 09:14:35

L )i

Cate: 1.NOV.2019 09.14.46

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.73 dBm) ™M1[1 12.27 dBm)
- 2.49683000 GHz - 2.4993420 GHZ]
M1 OccBw 4.475524476 MHz M 9.030969031 MHz
104 b 10 d Ty 3 ron -
ATV T e e -
/
o4 0d
f |
-10 df -10 d
[
} ~ ‘ / \
20 4
~ 7 RO Pt Faa N aavrrd vy b
e\ L A, A . DR
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,40883 GHz 11.73 dam ML 2.499342 GHz 12.27 dam
T 1 2,4962722 GHz 5.05 dBm Oce Bw 4,475524476 MHz TL L 2.4564845 GHz 6.29 dBm Oce Bw 9.030969031 MHz
T2 1 2.5007478 GHz 5.25 dam T2 1 25055155 GHz 7.11 dam

Date: 1.MOV.2018 08:15.18

L i

Cate: 1 NOV.2019 081825

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 11.50 dBm) ™M1[1] 12.07 dBm)
- 2.59945000 GHz - 2.5950980 GHZ]
w1 OccBw 4.485514486 MHz st Bre £.991008991 MHZ
4 - .4 4 - ol -
10 = ey CANY: AV i 10 T % Ny R
4 /
o ) \ o . ‘
10 d | -10 di -
] | /
20 d f 20d
- o laed \ I . |
=y A iy 7 Y 7 o A
= o ol : S .
N fie A N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50345 GHz 11.50 dam ML 2505098 GHz 12.87 dam
T 1 2,5907522 GHz 5.76 dBm Oce Bw 4,485514456 MHz TL L 2,5855045 GHz 5.99 dm Oce Bw £.991008991 MHz
T2 1 2.5052378 GHz 4,22 dbm T2 1 2.5074955 GHz 5.63 dam

L I

Date: 1.MOV. 2019 09:15:41

L U

DCate: 1 NOV.2019 081647

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.99 dém| mili]
20 2.68542200 GHz, -
" Oce B 4.495504496 MHz [ Oce B £.001008991 MHz
LER. 114 SN 12
10 d T —T= - 10 d ——
AU NN T ey 7 —
/ X / |
0 di 0
/ \
J | ] \
BUE! { | -10d
/
/
20 di —}
N ) n Y V.
WA the AN PRI v Ve
= 50
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2685422 GHz 11.99 dém ML 1 2.684361 GHz 13.13 dBm
TL 1 26852423 GHz 7.35 dBm Oce Bw 4.495504496 MH2 TL 1 2.6B04845 GHz 6.93 dBém Oce Bw 8.991008991 MH2z
T2 1 26697378 GHz 4.89 dbm T2 1 2.6894755 GHz .73 dbm

L )

Date: 1.NOV.2019 09:16:03

L I

Cate: 1.NOV.2019 09.17.09
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ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.84 dBm) ™M1[1] 10
- 2.5088950 GHz - 2.5112350 GHz]
OccBw |, 13.426575427 MHz 17.822177822 MHz
di T X i 1
U} T = 0 Ay i ~ o *
=0 AP e A Ve e T M v 7 A “'LrL‘-f \;\\
| ;
o4 ! 0 di v }
| |
-10 d - -10 de ’ -
|
20d +— 204 t
F e | g ~Am
A a1 Y S <ol v a0
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2508895 GHz 10.84 dam ML 2.511235 GHz 10.32 dam
T 1 2,4968167 GHz 5.44 dBm Oce Bw 13.426573427 MHz TL L 2.4970889 GHz 5.25 dm Oce Bw 17.822177822 MHz
T2 1 2.5102433 GHz 5.95 dam T2 1 2.5149111 GHz 6.26 dam
L J L ) J
Date: 1. NOV.2018 09:17.30 Date: 1.NOV.2018 08:28 20

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 11.22 dBm) ™M1[1] 11.67 dBm)
- 2.5947380 GHz - 2.5971960 GHz]
a1 Occ B 13.426579427 MHz Qg Bre 17.902097902 MHz
d X " i
0 < ; v | 10 :
i ERN A P’r\ M A A YAV Y /’"\
- L
o4 ! 0 di {
| |
-10 df T -10 d ll
204 4 20d
Ny on A / gL e |
7T RTAvT v o e A ]
40 df 40 df
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504738 GHz 11.22 dam ML 2.507196 GHz 11.67 dam
T 1 25862067 GHz 5.95 dm Oce Bw 13.426573427 MHz TL L 2,5840889 GHz 5.16 dBm Oce Bw 17.902097902 MHz
T2 1 2.5997133 GHz 6.01 dam T2 1 2.601991 GHz 5,84 dam
L U J L JU J
Date: 1. NOV. 2018 09:17.52 Date: 1.NOV.2018 08.28 42

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.80 dém| mili] 10.09 dBm|
20 2.6789940 GHZ| - 2.6791210 GHz
Oce B 13.486513487 MHz Oce B 17.782217782 MHz
10 d 10 d -
= ) NPATAY WAV VATV SV B
ad { i od 1
o I \ 0 ) |
- - - ] |
20 d T - ‘ " 4
R AN Y LYY VYA P A [
w Fon” s / Y AT A A T 740 A i Y
"l N o : LT M e
40 df 40 d
50 df 50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2675994 GHz 11.30 dBm ML 1 2.679121 GHz 10.09 dém
T1 1 26757567 GHZ 6.34 dBm oce Bw 13.486513487 MHz T1 1 2.6711289 GHz +.40 dBm oce Bw 17.782217782 MHz
T2 1 26692433 GHz .05 dbm T2 1 2.6889111 GHz 3.57 dém
L I ) - L I ) L

Date: 1.NOV.2019 0:18:14 Cate: 1.NOV.2019 09.28.04

TEL : 886-3-327-3456 Page Number 1 A41-18 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=] sp um o
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIOlS LINE ABS PASS
10 dem- {ﬂ‘ 10 dBm ‘!
0 dm 0dém I
-10 dBm: \ -10 dBm ‘
20 dam | 1 ‘ 20 dem i
SPURIOUS_LINE_ABS ] I&
30 dem T f | 30 dBm-— m ;
- W,
40 dem ' M
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8969 GHz 18.69 dBm -11.31 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -30.01 dém -5.01d8 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -18.64 dBm -8.64 d2
2,450 GHz 2.495 GHz 1.000 MHz 2,49480 GHz -15.16 d&m .16 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69119 GHz -20.67 dbm -10.67 db
2,495 GHz 2,496 GHz 50.000 kHz 249600 GHz -25.15 dém -12.15 dB 5 595 CH= 2896 GHz 1,000 MHz 269529 GHz 28 96 dBm 1506 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49535 GHz 18.09 dBm -11.01 d& > 856 GHz 5716 GHz 1,000 Mz 555642 GHe 3196 cbm e EE db
T
I J1 L e

Date: 29.0CT 2019 16:33:03

Date: 28.0CT 2019 16:37.01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dem 10dBm
0 dBm
-10 dam \_l
| |
SPURIOUS_LINE_ABS ]
-30 dBm - Ee—
M -40 dBm
40 dBm
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8662 GHz 5.54 dBm -24.46 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49015 GHz -30.63 dém -5.63 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -26.98 dBm -16.98 d8
2490 GHz 2.495 GHz 1.000 MHz 249498 Gz -22.15 dém -9.15 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -21.94 dem -11.94 d&
2,495 GHz 2,496 GHz 50.000 kHz 249600 GHz -31.14 dém -18.14 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69537 GHz 53,26 dBm 126 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49976 GHz 5,42 dém -24.58 dB .606 GHz 2.715 GHz 1.000 MHz 5.60818 GHz 30,76 dBm 576 dn
T
Il 1 P

Date: 29.0CT 2019 18:35:02

Date: 29.0CT.2019 16:38:58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG972205

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 dbife -uumh] IS LINE ABS PASS
10 dom ’ﬂ‘ 10 dém I }
0 dm 0dém ]
-10 dBm \ -10 dBm il
50 dam | | k -20 dem | |
SPURIOUS_LINE_ABS ] ‘q
30 dem VR IR 30 dBm— Y )
TN
oftem
40 dBm
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8969 GHz 18.33 dBm -11.67 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49008 GHz -30.90 dém -5.80 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz 17.43 dBm -7.43 dB
2490 GHz 2.495 GHz 1.000 MHz 249492 Gz -16.12 dém -3.12 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69130 GHz -20.78 dBm -10.78 d&
2,495 GHz 2,496 GHz 50.000 kHz 249600 GHz -23.84 dém -10.84 dB 5 595 CH= 2896 GHz 1,000 Mz 269506 GHz 2883 dBm ClcEade
2,498 GHz 2.501 GHz 100,000 kHz 2,49535 GHz 18.12 dBm -11.88 dB > 856 GHz 5716 GHz 1.000 MHz 5 558630 GHe 30.52 chm 550 db
T
I 1 P

Date: 29.0CT 2019 16:34:03

Date: 28.0CT 2019 16:37:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10dBm
0 dBm l
-10 dBm \ \_l
| |
SPURIOUS_LINE_ABS ] M
-30 dém n h e
u 40 dBm
40 dBm
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8841 GHz 4.69 dBm -25.31 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -31.74 dém -6.74 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -29.09 dBm -19.00 dB
2490 GHz 2.495 GHz 1.000 MHz 249465 GHz -22.94 dém -9.94 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69122 GHz -23.11 dem -13.11 d8
2,495 GHz 2,496 GHz 50.000 kHz 2,49600 GHz -33.00 dém -20.00 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69506 GHz -30.65 dBm 17658
2.496 GHz 2.501 GHz 100.000 kHz 2.49741 GHz 4.84 dBm -25.16 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69605 GHz -31.95 dbm -6.95 db
T
Il 1 P

Date: 29.0CT 2019 18:38:02

Date: 29.0CT.2019 16:39.57
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ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPuwr

Limit §heck PABS | SPURIGNE CHNEKABS PABS
20 gl _BPURIOUS | INE_ABS PABS 20 dbife -uumh] IS LINE ABS PASS
10 dem: ’ﬂl 10 dém 1 \
0 dm 0dém l
-10 dBm -10 dém: t

\

0 dam | 1 -20 dBm
SPURIOUS_LINE_ABS |

| ]

2 dam m -30 dBm
40 dBm “‘“ﬂ }' [ A o o A\Mﬂ.l“ \"I

-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz ] ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8963 GHz 17.99 dBm -12.01 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48519 GHz -33.26 dém -8.26 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -20.65 dBm -10.65 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -26.96 d&m -12.06 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69117 GHz -27.49 dbm -17.49 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -26.69 dBm -13.69 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69531 GHz 32.62 dbm Z19.62 db
2,496 GHz 2.501 GHz 100,000 kHz 2.49635 GHz 17.35 dBm -12.65 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69637 GHz ~32.83 dBbm ~7.83 dB

]" 1

Date: 29.0CT 2019 17:04:34

i

Date: 28.0CT 2019 17-06:32

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
20 db,lﬂu sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 gBm
0 dBm WMT WI
-10 deém { 10 dem \ \_|
o darn. | I -20 dBm T
SPURIOUS_LINE_ABS ] ’ M
-30 dem
-30 dBm ™ J u .
e -40 dBm
-40 dBm
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68851 GHz 3.61 dBm -26.39 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49029 GHz -32.13 dém -7.13 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69070 GHz -30.23 dBm -20.23 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -23.44 dém -10.44 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69107 GHz -22.77 dBm -12.77 de
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -33.02 dBm -20.02 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69508 GHz 30.19 dbm Z17.10 de
2.496 GHz 2.501 GHz 100.000 kHz 2.49950 GHz 3.99 dém ~26.01 d8 2,696 GHz 2.715 GHz 1.000 MHz 2.69640 GHz -31.85 dbm -6.85 db
\
) i )
Date: 29.0CT 2019 17.05:33 Dete: 29.0CT.2019 17.07:31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chjpe_BPURIOUS LINE Aﬁ PASS
10 dBm F 10 dém ”
0 dBm Jl 0dem J M
-10 dBm: -10 dBm { & I;*l
0 dam f 'J 20 dem f ‘
SPURIOUS_LINE_ABS ’\ | !
30 dem -0 dem Lw PR WL TR .
" TN e Aok
40 b Mﬁ[‘ —ku dem— !‘L.a. ¥ I,..
" WL, " pter bl
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68938 GHz 19.74 dBm -10.26 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48957 GHz -31.39 dém -6.39 d& 2,690 GHz 2.601 GHz 200.000 kHz 2,69001 GHz -20.35 dBm -10.35 dB
2490 GHz 2.495 GHz 1.000 MHz 249490 Gz -20.04 dém -7.04 08 2.601 GHz 2.695 GHz 1,000 MHz 2.69124 GHz -20.59 dBm -10.59 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49557 GHz -22.17 dém -9.17 dB 5 595 CH= 2,700 GHz 1,000 MHz 260546 GHz 2991 dBm 6oL de
2,498 GHz 2.506 GHz 100,000 kHz 249658 GHz 18.68 dBm -11.32 dB .700 GHz 5716 GHz 1,000 Mz 5.70093 GHe 31 45 cbm e 43 db
T
I 1 P

Date: 29.0CT 2019 16:40:56

Date: 28 0CT 2019 16:44:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
. " i ok
0 dBm Laa e et *“‘..-,] E“ LA 'I\
-10 dBm | -|1.u dBm | I__l
o darn. , 20 dem ‘
SPURIOUS_LINE_ABS Pty
- J L 30 dem
-30 dBm e . i
-40 dBm
-40 dBm
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68160 GHz 2.52 dBm -27.48 db
2.475 GHz 2.490 GHz 1.000 MHz 248087 GHz -28.63 dém -3.63 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69005 GHz -28.64 dBm -19.64 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49474 GHz -25.55 dBm -12.55 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69100 GHz -23.41 dBm -13.41 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49556 GHz -33.62 dBm -20.62 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69504 GHz 26.39 dbm 13,39 db
2.496 GHz 2.506 GHz 100.000 kHz 2.50158 GHz 3.78 dem -26.22 d8 2,700 GHz 2.715 GHz 1.000 MHz 2.70272 GHz -32.24 dbm -7.24 dB
\
) i )

Date: 29.0CT 2019 18:42:55

Date: 29.0CT.2019 16.46.51
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ssamonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm: 10dem lhl
0 dBm [‘ 0dem } l
-10 dBm: ‘ -10 dBm } .] l;‘l
0 dam | l 20 dem ‘
SPURIOUS_LINE_ABS 'H |l
-30 dBm -30 dBm (L T YT ;
" k] L‘I 4 I
0 dem
< dom o R || By
) T 50 dem
50 dBm
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.66942 GHz 18.01 dBm -11.99 db
2.475 GHz 2.490 GHz 1.000 MHz 2:49021 GHz -31.37 dBm -6.37 d8 2.690 GHz 2.601 GHz 200,000 kHz 2.69007 GHz -19.92 dBm -9.92 d8
2490 GHz 2.495 GHz 1.000 MHz 249479 Gz -21.60 dém -6.50 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69119 GHz -22.61 dBm -12.61 d8
2,495 GHz 2,496 GHz 100,000 kHz 2,49600 GHz -23.83 dém -10.83 dB 5 595 CH= 2,700 GHz 1,000 MHz 269825 GHz ~30.09 dBm 1709 de
2,498 GHz 2.506 GHz 100,000 kHz 2,49559 GHz 17.79 dBm -12.21 dB .700 GHz 5716 GHz 1,000 Mz 570068 GHe ~32.14 cbm EXTYT

]" 1

Date: 29.0CT 2019 16:41:55

i

Date: 28.0CT 2019 16:45:52

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10dBm
od " || [ creverersmesm sy
e - 1
-10 dam | 10 dem ‘ l——l
o0 dam J 20 dBm T
SPURIOUS_LINE_ABS J |
30 dem h h' 30 dem N S
40 dBm
40 dBm
50 dem
50 dam
-50 dBm
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8340 GHz 1.62 dbm -28.38 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49023 GHz -20.37 dém -4.37 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69002 GHz -30.12 dBm -20.12 dB
2490 GHz 2.495 GHz 1.000 MHz 249360 GHz -26.30 dém -13.30 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69122 GHz -25.09 dBm -15.00 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49557 GHz -34.75 dém -21.75 dB 5 605 GH= 2,700 GHz 1,000 Mz 2.69525 GHz 2731 dBm 14318
2.496 GHz 2.506 GHz 100.000 kHz 2.50488 GHz 1.61 dém -28.39 d& 2.700 GHz 2.715 GHz 1.000 MHz 2.70338 GHz -32.50 dbm -7.50 db
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LTE Band 41/ 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm: 10dem ,ﬂl
0 dBm ‘ 0dem } \
-10 dBm \[ -10 dBm A \ I;*l
90 dam h -20 dBm I
SPURIOUS_LINE_ABS
-30 dBm
-30 dém \‘ ﬂ
u..ﬂﬁ
2
-A0 dBrm
-40 dBm % el e o o
' -S0 dém
50 dBm
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.66940 GHz 17.15 dBm -12.85 db
2.475 GHz 2.490 GHz 1.000 MHz 249002 GHz -33.26 dBm -8.26 d8 2.690 GHz 2.601 GHz 200,000 kHz 2.69001 GHz -29.40 dBm -19.40 dB
2490 GHz 2.495 GHz 1.000 MHz 249471 Gz -30.00 dém -17.00 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69283 GHz -28.76 dBm -18.76 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49600 GHz -28.05 dém -15.05 dB 5 595 CH= 2,700 GHz 1,000 MHz 269809 GHz 3250 dBm 1960 de
2,498 GHz 2.506 GHz 100,000 kHz 2,49557 GHz 16.59 dBm -13.41 dB .700 GHz 5716 GHz 1,000 Mz 571293 GHe ~33.23 cbm 653 db

]" 1

Date: 29.0CT 2019 17:08:30

i

Date: 28.0CT 2019 17:10:28

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
N [—
0 dBm r R - _”"] s e ,.’
-10 dém { 0 dém l I__l
o0 dam ‘ ‘[ 20 dem H T
SPURIOUS_LINE_ABS
I — } 1] {[f#=0 cem s
) m m— T W
40 dBm
40 dBm
50 dem
50 dam
-50 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68252 GHz 1.07 dbm -28.93 db
2.475 GHz 2.490 GHz 1.000 MHz 249005 GHz -29.70 dBm -4.70 db 2.690 GHz 2,601 GHz 200.000 kHz 2,69002 GHz -29.69 dBm -19.69 dB
2490 GHz 2.495 GHz 1.000 MHz 249494 Gz -25.81 dém -12.81 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69354 GHz -26.31 dBm -16.31 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49536 GHz -34.44 dém -21.44 dB 5 605 GH= 2,700 GHz 1,000 Mz 2.69523 GHz ~29.27 dBm 1627 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.50316 GHz 0.56 dBm -29.34 d& 2.700 GHz 2.715 GHz 1.000 MHz 2.70010 GHz -32.97 dbm -7.97 db
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LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

m x| spectrum

pec

Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ paps
20 gl _BPURIOUS | INE_ABS PABS 20 dblfe _$PURIOUS LINE ABS pajsS

=

10 dem } 10 dBm H
0 dém L 0 dem 1 k
-10 dBm -10 dBm / \ L
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-60 dBm
-50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,511 GHz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.6B8915 GHz 19.33 dém -10.67 db
2.475 GHz 2.490 GHz 1.000 MHz 248972 GHz -31.82 dém -6.82 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69014 GHz -22.30 dBm -12.30 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49393 GHz -23.43 dBm -10.43 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69141 GHz -21.62 dbm -11.62 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49558 GHz -22.55 dBm -9.55 d& 2.695 GHz 2.705 GHz 1,000 MHz 2.69521 GHz 29.13 dbm Z16.13 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.49690 GHz 18.67 dBm -11.13 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70503 GHz ~32.85 dbm ~7.85 dB

]" 1

Date: 29.0CT 2019 16:48:48

i

Date: 28.0CT 2019 16:52:46

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem 10dBm
d " 0 d - -
0 dBm e vm-v} Apehya . 7 |
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SPURIOUS_LINE_ABS ] \ 3‘3 T —
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40 dBm
40 dBm
50 dem
50 dam
-50 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68047 GHz 1.06 dbm -28.94 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49018 GHz -28.95 dém -3.95 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69018 GHz -28.22 dBm -18.22 d8
2490 GHz 2.495 GHz 1.000 MHz 249468 Gz -27.03 dém -14.03 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69111 GHz -24.49 dem -14.49 d&
2,495 GHz 2,496 GHz 150,000 kHz 2,49536 GHz -32.61 dém -19.61 dB 5 605 GH= 2,705 Gz 1,000 Mz 2.69545 GHz ~26.42 B 134208
2.496 GHz 2.511 GHz 100.000 kHz 2.50763 GHz 1.44 dém -28.56 d& 2.705 GHz 2.715 GHz 1.000 MHz 2.70563 GHz -32.60 dbm -7.60 db

]" 1
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i

Date: 29.0CT.2019 16.:54.44

TEL : 886-3-327-3456 Page Number 1 A41-25 of 41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ paps
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém ﬂ
0 dBm \L 0dem 1 L
-10 dBm: -10 dBm f m L
on s l 20 dBm f |
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50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.511 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68817 GHz 18.32 dBm -11.68 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -31.93 dém -6.93 d& 2,690 GHz 2.601 GHz 300.000 kHz 2,69002 GHz -20.73 dBm -10.73 dB
2490 GHz 2.495 GHz 1.000 MHz 249468 Gz -23.01 dém -10.01 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69109 GHz -21.69 dem -11.69 d&
2,495 GHz 2,496 GHz 150,000 kHz 2,49576 GHz -23.59 dém -10.59 dB 5 595 CH= 2,705 Gz 1,000 MHz 269520 GHz 29 90 dBm 1500 de
2,498 GHz 2.511 GHz 100,000 kHz 2,49587 GHz 17.61 dBm -12.39 dB 708 GHz 5716 GHz 1,000 Mz 571076 GHe ~33.53 dbm 5 E3d
T

)

Date: 29.0CT 2019 16:45:48

i

Date: 28.0CT 2019 16:53:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem 10dBm
0 dem o T T ,'w-v/] 0 s T
-10 dem -0 dem {
5N dam. l -£0 dem T
SPURIOUS_LINE_ABS l\ I\l
-30 dBm = 0 dem I\FB
w 40 dBm
40 dBm
50 dem
50 dam
-50 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.6B446 GHz 0.01 dBm -29.99 db
2.475 GHz 2.490 GHz 1.000 MHz 249048 GHz -29.51 dBm -4.51 dB 2.690 GHz 2,601 GHz 300.000 kHz 2,69000 GHz -30.06 dBm -20.06 dB
2490 GHz 2.495 GHz 1.000 MHz 249476 GHz -27.79 dém -14.79 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -25.87 dBm -15.87 dB
2,495 GHz 2,496 GHz 150,000 kHz 249600 GHz -33.36 dém -20.36 dB 5 605 GH= 2,705 Gz 1,000 Mz 2.69577 GHz ~26.23 dBm 1238
2.496 GHz 2.511 GHz 100.000 kHz 2.50809 GHz 0.52 dBm -29.38 d& 2.705 GHz 2.715 GHz 1.000 MHz 2.70505 GHz -32.81 dbm -7.81 db
T
Il 1 P
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LTE Band 41/ 15MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr

Limit §heck PARS | SPURIGHE CHEEKARS_ paks

20 gl _BPURIOUS | INE_ABS PABS 20 dblfe _$PURIOUS LINE ABS pajsS

10 dBm. 1I 10 dém ﬂ\

0 dem \ 0 dBm 1

10 dem l -10 dem l
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1
20 o |
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| J“J \" | -
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-40 dBm wr o] L e el o e
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-50 dBm
-60 dBm
-50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2,511 GHz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.68817 GHz 16.52 dBm -13.48 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48431 GHz -33.32 dém -8.32 d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69002 GHz -28.01 dBm -18.01 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -30.78 dém -17.78 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69261 GHz -29.02 dBm -19.02 d8
2,455 GHz 2.496 GHz 150,000 kHz 2.49559 GHz -25.18 dBm -16.18 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69564 GHz 32.73 dbm Z19.73 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.49684 GHz 17.13 dBm -12.87 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70629 GHz ~33.24 dbm —8.24 dB
]" T

i

Date: 28.0CT 2019 171425

Date: 29.0CT 2019 17:12:26

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 15.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ paks
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PABS
10 dBm 10 gBm
0 dém STV YT ooy ™ 0 LT R
Lo e o gt AR e} \
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.30 dBm e e . W
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-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2,511 GHz | |G oaete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68077 GHz -0.41 dBm -30.41 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -28.01 dém -3.01d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69004 GHz -30.35 dBm -20.35 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49439 GHz -25.92 d&m -12.92 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69190 GHz -26.23 dbm -16.23 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49599 GHz -33.36 dBm -20.36 dB 5 605 GH= 2,705 GHz 1,000 MHz 260510 GHe ~57.53 dbm S14.53 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.50390 GHz -0.87 dBm =30.87 d8 2,705 GHz 2.715 GHz 1.000 MHz 2.70692 GHz -32.94 dbm -7.94 dBb
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS u,\-.--.-p
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Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8889 GHz 18.98 dBm -11.02 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49006 GHz -32.27 dém -7.27 de 2,690 GHz 2.601 GHz 500.000 kHz 2,69015 GHz -17.88 dBm -7.88 dB
2490 GHz 2.495 GHz 1.000 MHz 249465 Gz -24.17 dBm -11.17 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69120 GHz -21.18 dam -11.18 d8
2,495 GHz 2,496 GHz 200.000 kHz 2,49539 GHz -23.15 dém -10.19 dB 5 595 CH= 2710 GHz 1,000 MHz 269718 GHz 3155 dBm 1365 de
2,498 GHz 2.516 GHz 100,000 kHz 2,49711 GHz 18.40 dBm -11.60 dB 5710 GHz 5716 GHz 1,000 Mz 571355 GHe ~33.16 cbm 18 db,
T
I 1 P
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Date: 28.0CT 2019 17-00:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th_llP. SPURIOUS _LINE_ABS PASS
10 dem 10dBm
i e
0 dBm Frltemr s = T
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50 dam
-50 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67690 GHz 0.09 dBm -29.91 db
2.475 GHz 2.490 GHz 1.000 MHz 249044 GHz -28.74 dBm -3.74 dB 2.690 GHz 2,601 GHz 500.000 kHz 2.69044 GHz -28.87 dBm -18.87 d8
2490 GHz 2.495 GHz 1.000 MHz 249322 GHz -26.89 dém -13.89 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69131 GHz -27.07 dem -17.07 d8
2,495 GHz 2,496 GHz 200.000 kHz 2,49581 GHz -31.53 dém -18.53 dB 5 605 GH= 2710 GHz 1,000 Mz 2.69551 GHz ~29.25 dBm 1625 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50758 GHz 0.12 dBm -20.88 d& 2.710 GHz 2.715 GHz 1.000 MHz 2.71069 GHz -33.02 dbm -8.02 db
T
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LTE Band 41/ 20MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PABS
20 gl _BPURIOUS | INE_ABS PABS 20 dblfe _$PURIOUS LINE ABS PASS
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Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.516 GHz JIfghurious 1S
Spurious Emissions - Rangelow | Rangeup | RBW | ___Frequency | Powerabs |  aAtimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.68890 GHz 18.30 dBm -11.70 dB
2.475 GHz 2.490 GHz 1.000 MHz 249047 GHz -31.83 dém -6.83 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69000 GHz -19.39 dBm -9.39 dB
2,450 GHz 2.495 GHz 1.000 MHz 2,49452 GHz -25.21 dém -12.21 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69130 GHz -22.91 dBm -12.91 d8
2.495 GHz 2.496 GHz 200.000 kHz 2.49597 GHz -24.39 dBm -11.35 dB 2,605 GHz 2.710 GHz 1,000 MHz 269623 GHz -31.18 dBm -18.18 d8
2,496 GHz 2.516 GHz 100,000 kHz 2.49712 GHz 17.03 dBm -12.97 dB 2.710 GHz 2.715 GHz 1,000 MHz 2.71471 GHz -33.11 dBm -8.11 dB
i \

i

Date: 28.0CT 2019 17:01:37

Date: 29.0CT 2019 16:57:41

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘n‘P' SPURIOUS_LINE_ABS PASS
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-60 dam
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Btort 2,473 GHz 8004 pts Stop 2.516 GHz | || 550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67676 GHz -0.77 dBm -30.77 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48913 GHz -28.93 dém -3.93 d8 2.690 GHz 2.691 GHz 500.000 kHz 2.69011 GHz -29.13 dBm -19.13 d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49434 GHz -27.22 dém -14.22 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69153 GHz -27.95 dBm -17.95 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49558 GHz -33.00 dBm -20.00 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69507 GHz 29.92 dbm 16,92 db
2.496 GHz 2.516 GHz 100.000 kHz 2.50851 GHz -1.18 dBm =31.18 d8 2,710 GHz 2.715 GHz 1.000 MHz 2.71030 GHz -33.04 dbm -8.04 dBb
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
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N M -0 cem
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50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequancy |__Powerabs | Atimit__| 2,670 GHz 2.690 GHz 100.000 kHz 2.68891 GHz 17.21 dBm -12.79 db
2.475 GHz 2.490 GHz 1.000 MHz 249028 GHz -33.42 dBm -8.42 d 2.690 GHz 2.601 GHz 500,000 kHz 2.69000 GHz -25.52 dBm -15.52 dB
2490 GHz 2.495 GHz 1.000 MHz 249452 Gz -32.93 dém -19.93 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69211 GHz -29.59 dam -19.59 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49600 GHz -32.27 dém -19.27 dB 5 595 CH= 2710 GHz 1,000 Mz 269605 GHz 3285 dBm 1085 de
2,498 GHz 2.516 GHz 100,000 kHz 2,49711 GHz 17.03 dBm -12.97 dB 5710 GHz 5716 GHz 1.000 MHz 571392 GHe ~33.30 cbm 650 db,
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67583 GHz -2.60 dBm -32.60 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48938 GHz -27.80 dém -2.80 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69017 GHz -30.58 dBm -20.58 d8
2490 GHz 2.495 GHz 1.000 MHz 249494 Gz -25.76 dém -12.76 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69107 GHz -27.52 dem -17.52 d8
2,495 GHz 2,496 GHz 200.000 kHz 2,49573 GHz -31.96 dém -18.96 dB 5 605 GH= 3710 GH2 1,000 Mz 2.69752 GHz ~29.38 dBm 16 38 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.51355 GHz -1.83 dém ~31.83 d& 2.710 GHz 2.715 GHz 1.000 MHz 2.71397 GHz -33.04 dbm -8.04 db
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